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Manufacture Supervision Inspection Certificate for Special Equipment
R D
(Gas Cylinders)
IE5%i5 (Certificate Number): PZJ2022BA0212

Lol WAT TS R i % A
Manufacturer
&V 7 B0 SRY——
Manufacture %icensing Al. Bl. B3. B4. C3 Manuffgﬁiizﬁigiéiég No TS2210C95-2023
Leve :
P T x PR e
Product Name REBRFLLE VR Product specification TUBE1-719-4180-20 |
A E A P R .
Batch No 22127 Quantity 25 3
= ik i
Standard Q/LNQ 002-2020
pangiiig = E S
[ bR AS — —V— -
design organization LIRS R A H IR A Drawing Number TUBE1-719-V-20 [ -02
aggay ) 1% E #5
Date of design 202142037 Date of Manufacturing 20224F08 7
PR - W B B TR 013
Serial No. Sample Gas Cylinders No.
- AT YIS

Un—including the
numbers as below

LR RN R REWBEND NS, LSNP GARY SRS MR, 2otaeKs <<‘“ﬁi‘ﬁi‘2é?§‘<—7ﬁiﬂ
) (186 23-2021) RER, SMRMTES, 3 BEZMOR 08 s o F I ERRIRE.
According to {Regulations on Safety Supervision of Special Equipment) , this batch of products has

been supervised and inspected and its safety performance conforms to {Supervision Regulation on Safety
technology for Gas Cylinders) (TSG 23-2021) , the certificate is issued and TS stamp is marked on the

houlder of the products
«" "3
HERI AR AR (Inspector) : }i" o ﬁ"f FIH (DATE) :  2022-08-22 @
B 1% (Reviewer) : TZ, 2‘% f{i H#1 (DATE)/ﬂﬁﬁrﬁg \
fit ¥ (Approver) : ﬁ\' =37 (DATE :" %
BB RIS LA -
Supervisory Inspection Institute LheJ1ang Acad ftV t Science

BRI HEE S S TS7110448~
Approved Certificate No. TS7110448-2025

E: REPR—X=0, —EE RN, FREEEar, o — B s AR B BRI At
Note: This certificate in triplicate, one save in Supervisery Inspection Institute, one save in
manufacturer, and one send to user with Ex— factory Documents.

A hkAddress: HUMTATHUIEH2115 Kaixuan Rd 211#, Hangzhou M YnPost Cod: 310020
%% H ifiBusiness Tel.: 0571-86025622, 85114617 HiF W iEComplaint Tel. : 0571-86024818. 86026725
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lot Inspection Quality Certificate of Seamless Steel Cylinders

WFE4E Certificate No.: LNZB127-2022

o RERPBTCLESE S 2127
Product Name Large Capacity Seamless Steel Gas Cylinders Batch No.
[m =] =y IN=]
PR 001~025 Fa s TUBEI1-719-V-20 1-02
Eng.No. Product drawing No.
%%ﬁﬁ Design or Type of Gas CNG\ H2\ 02\ AiI\ N2\ Ar. He. Ne.
(DAEEEAF M) (The vehicle medium shall prevail ) Kr. NO. CO KAl#RKEES
115 IT WE bk A= 2 INE 133 : =]
Hl&E ..%ﬂﬁ.ﬁb% —wﬁi%ﬁﬁﬁ A ] f}ﬁJLlfFE‘.I-TiE?ﬁ? 1999100952003
Manufacturer Zhejiang Rein Gas Equipment Co., Ltd Manuf. License No.
ot WAL A BN E BRI R KR — KR 5 5
Address No 5 Zhenxing Road , Eastern Area I, Shangyu Economic and Technological
Development Zone ,Hangzhou Bay, Zhejiang Province.

1.5 AREHE Technical Data

TAEE /1 MPa 20 K E X% FE /7 MPa 3334
SERVICE Pressure Hydraulic Test Pressure '
TAEEERETC = RIS FE /7 MPa REH 34T S % R e
Working Environment Temperature ~40~60 Carty out air tightness test with
Leak Test Pressure the whole vehicle
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U ©719%21.2x12030 URES TUBE1-719-4180-20 I

Specification Cylinder Model

2. BB B > E % H Chemical Analysis of Main Material

MEHRS YRR
. 4130X s E12203592 NERS G22217
Material Heat No. Stock No.
Wi H C Si Mn P S P+S Cr Mo
Item % % % % % % % %
FRHEfE
0.25~0.35 | 0.15~0.35 | 0.40~0.90 | <0.020 <0.010 <0.025 0.80~1.10 | 0.15~0.25
Standard Value n
LI .
b ,FA{E 0.29 0.27 0.82 0.013 0.003 0.016 0.97 0.20
Supplied value
R 0.30 0.28 0.81 0.014 0.004 0.018 0.98 0.21
Retest value e :
3.3 4b 3 - Heat Treatment
PALFR T Gl KA R TREEVE K
Heat Treatment Metiiod Hardening and Tempering | Quenching Medium Water-based Hardening Agent

172
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

IEFYE Certificate No.: LNZB127-2022

UG {H Mechanical Properties After Heat Treatment

Pidhi ERR | B | kx| mERR Impact Tset i
lt | Elongat 40°C)J -
g | B | BE | Blonga OEN | Emww Hardness
TS Y.S Rel ion ARG )
Item Fi1E B Flattening Test
Rm Rel /Rm Aso m/ME
Avg.Value . HBW
MPa MPa % Min.Value
FRIE{E
Standard | 725~880 | 485~750 | <0.86 >20 >60 >48 T4 No crack 195~269
Value _
> % |
W 808 694 0.86 28.5 170 169 T4 No crack A1 OK
Test value _

5.4 12 Micrographic Examination

wa s BRE () %ﬁ;ﬁg}:ﬁ % Decarburized De;;; (mm)
1d Structure Grain Size (Grade) d: .
Inside B Outside
PR ElE EE{ZIS, >7.0 <0.25mm <0.30mm
Standard value Tempered Sorbite
i IEIJ(%;EWIS. 8.0 0.13 0.24
Test value Tempered Sorbite
K, 6 QINQ002-2020 { KARPWR ALY KiFiTtEIREREK,
ZMSIREHE

Through inspection, this batch of cylinders is qualified to conform to the requirements of standard
Q/LNQ 002-2020 “Lary EQ_Q@pﬂCiI-}r"-ScaﬁS}_;sré steel cylinders ” and drawing design.
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